-4

i

i1 1)

N

.-"'-'" T.-a'a

Ve - lns tructm

-.'-'-.
fe
'|||f‘

M

_r
e

Manual

Hf&w‘?ﬂﬂi




Specification / BA{lIEEIA

BEFORE YOU START

Before building and operating your 3RACING SAKURA XI SPORT, you must read through all of the assembly instructions of this instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin
assembling. Make sure you review this entire manual. We cannot accept your SAKURA XI SPORT kit for return or exchange after it has been partially or fully
assembled.

HAITITSEIC

3RACING SAKURA XI SPORTOMEII T HBFT SalICld. AT EBHETEIMIEHEE F BRI GY. o cBR L THY . RERWNT A—JUERITALSIC. S5 HEL
M FEWN, ETOIETEHLLERMETTERLTHS, 2V 00T TESIES T B EHEBRE D2 RS E R THI LA SEM S T I B SO—],
WM THEETTIcGVELRES, BRoiEie  BERhlid—tTEFEAOT. CTRLEEVLEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEENADYR—F

B IC R eSSBS BALTEVET L HIOBRICCERN S5 BE8Id H[EIL3RACING R — FF— LD A — ) jp@3racing.com.hk [B&EET
I T TV £ 0o 71 bhttp://www.3racing.com hk TR BEFTEB . £y P v TORBES. A 73—V RUEFOMOBROREGECE
W E 7. B B ERIC TR R TRV AL TESRYMEWLELET,

SAFETY PRECAUTIONS

Flease read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our SAKURA X1 SPORT. Using any third party parts
on this model will void guaranty immediately. The buyer exprassly agree to indemnify and hold harmless 3RACING for all claims resulting directly or indirectly
from the purchase, ownership or use of the product.

TR

BT T E R RFT 2R1ICE, BUREFAE E BHIH I BT EEREICHEEN TEL. REAERBFHBUSERICEVWT. WO TEBRTESLIICHHED
D FEN,. BEOEEFRETSIMHIC. SAKURA XI SPORTERDF v 75 L —Fi)—ZX#BELTEVELE. E=FB0BES BRACINGZ Y I L —FZ14 2 LIANOBE )
EHENMCGVET L. BRI T CICG<GEYET . BBEEIXEEIC. WMIEEMNICMNSECIATSE. 2TOREEHL. BEL LY. B ORIIESHZEECRE
TARCEICAYET,

Tool Include / ®micEH#V—Ib: Specifications / BEAANYY :
Length/££& : 434mm
#2000 \ (without Body & Foam Bumper/IR 7o & 74— LIS I\ EhEtHA)
Egﬁ gialrm Eﬁ ﬂrm T%JTST%EEIE?J;?T’QW Wheel Base/H1—jb<"—A : 257/mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Rafio Chart : Tread(F/R)/kLw K (F/R) :F163mm / R161mm

EIAREREAE /v Ty TR v Ty TR / T LA EE Gear Ratio/+7L>4: 2:1 (387/197)

English Version / S5BhR: hitp://os.3racing.hk Weight/2f&ES : Approx 1380g
Japanese Version / BEFEBE: hitp://www.3racing-jp.com

Tool Required / HEBEY—Ib :

|_" 1.5mm Hex Wrench
d 1.5mm 7Bl T
o 2.0mm Hex Wrench
20mm AL
- 2.5mim Ball Criver Hex Wrench e,
fgm ﬁgﬁéﬁ ;‘*ﬂ;er PLIERS WIRE CUTTER SCISSORS
i 5.58mmirm Mot Driver
— ? 3 5.5mm ek ES0

P A AT F A || |

HOBBY KMNIFE TWEEZERS

A= RFA—)—~<— 2z

CA GLUE THREAD LOCK
CAZ L= IS

Contents / B8

1. Gear Differential , Center Gear Adaptor & Solid Axle / X777, 22— ¥TTFH8 78—V )vFETZAIl - 3-4
P L T L Ty B e e R e 5-6
3. Steering System & Motor Mount / A7 7TV 527 L &E—F—T 770 7-8
4, Front & Rear Bulkhead Cover / ZOF&) 7T 1INy F I — - - - 9-12
5. UppsrDeck f Fortv—59% - ----- - - - - - - - - - - -\ -\ "\ 13
4. Front Knuckle , Rear Up Right & Upper Linkage / 707 F-+v 21, WF-Fo T34 & FoN—=)0r—3 14 - 15
7. Ol Shock / A Ilbirgudr - - - - - — oo o 16 -17
8. RC Unit Installation / RC2= v @ETTH 18 - 21
9. Bumper & Body Post / 7111 — & BT — AR - - - - oo 22-23
10: Tiie Sel inghallalioh. f SRS EODURIE 2cccrecreresesee e ae e enseesnseesussesennessssesassessessesnsnssnssssossssansnsonss. 23
11. Parts Include / B mIc BB/ — Y 24 - 30




1. Gear Differential , Center Gear Adaptor & Solid Axle / ¥757 , €t /42— -¥774 72— & V)Y F79RIb

Gear Differential / 777

8T e 1| Out
M2.6 x 8 Flat Screw (4) Gear Differentiol Cover TITIE—FaM1k
M2.6x B 7ZwkAT) 21— (4] F¥FFINI—
I M2 x 10 Pin (2) #2000 O
M2 x 10 B2 (2] e fﬁgglﬁ“’“

(LA LR T FELY)

P5 O-Ring (2)
PS5 QU4 (2)

3.5mm Cross Pin (1)
3.5mm 02> (1)

10T Bevel Gear 0.8 Pitch {4)
S 10T~~LFrF08E v F (4]

M5 % 154 x 0.3mm -

Spacer
AR—H—

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5 x 9.5 x 0.2mm A~—1— (4)

#2000 il
#2000 -1l

M5 x 15.4 x 0.3mm Spacer (2)
M5 X 15.4 x 0.3mm AN—4H— (2]

)

Differential Outer Joint (2]
TP 7R—=a12k (2)

M2.6x8

Flat Screw
FowkAa)a—

Gear Differential Gasket (1)
FrPTF7HA R (1]

38T Gear Differential Cover (1)
38T ¥7F7H/8— (1)

Gedr Differentic
FTFFIHA

Gear Differential Hous}ng (1)
FTFF I (1)

#2000 FZiYe]

0“ #2000 #-1JL

Differential Cuter Joint

18T Bevel Gear 0.8 Pitch
18T~ L FFDBE wF

Step 1

18T Bevel Gear 0.8 Piteh
18T ETO.8 T

>ear Differential Housing
X T F NI

Differential Cuter Joint
) #2000 O FATaR—La Ak
kel # 2000 A1l
(Uses little oil)
A2 % 10 LA L EETTELN)

M5 x 154 x 0.3mm

Spacer
A4 —

ny

After instaling the 187 Bevel Gear, fill Differential
Housing with encugh oil to completely cover the
18T Bevel Gear as shown in the left diagram.
18T~ AYLFFERURIFELRIC, KREOLSIC

18T AN FFEREDEESAILET 2NN TD
HRIEANTLREEL,

10T Bevel Gear 0.8 Fitch
10T=~ULFPOBE v F

M35 x 2.5 2 0.2mm 3.5mm "S"H'E"SK'?-SKD-Emm
: pocer

Spacer Cross Pin - g —

ANTT— SOA

e

10T Bevel

By

(zear 0.8 Pitch

10T~~ULEFOBE wF

#2000
oil

#2000 il
#2000 A1l

| Gasket

After installing the 10T Bevel Gears, fill
Differential Housing with encough oil fo
completely cover the Cross Pin as shown
in the above diagram, sSlowly rotate the
Cuter Joint cup fo remove any air bubbkes
frapped under the Bevel Gears.

|07~ TR E LRI,
FEOESICYOAE A EHERIEET 1 ILE
F AN AT ORPIEANT EEL.
AAgbFETFORISAEN SRR ARS8
WP A=A MR (UERLT OREEL,

i3




1. Gear Differential , Center Gear Adaptor & Solid Axle / #7577, ¥/ 2— -¥77H4 72— & VYIVy 7RI

fl

M1

M2 x 5 Flat Screw (4)
M2x5 75V RAZ1)1— (4)
M3 x 8 Button Screw (3]
M3 x 8 RR2 A7) 1— (3)
M3 x 14 Button Screw (2)
M3 X 14 KRR/ A71)1— (2)

M5 x 8 x 2.5 Bearing (2}
M5 x 8 x 2.5 ~7)T (2)

B=aring Holder - A
APV TR — - A,

MI10 x 15 x 4 Bearing (4)
MI10 x 15 x 4 77124 (4)

4 Solid Axle Spacer (1) M2 % 5
4 )y ETFIRIAAS—— (1) Flat Screw
FavbAP)a—
T~
Solid Axle Spool Cup (2)
)y ETORILAT—Ibhy T (2) M5B X 2.5
Bearing
LTl W

Bearing Holder - A [2) / B (2)
NPYTRILE—- A (2) /B (2)

Center Pulley - 19T (2]
B E—T—1)—- 19T (2)

Solid Axle Spool Cup
Wb F PRI A T — e

38T Pulley (1)
36T 7—1—(1)

P X 14

Button Screw
e A A ) —

Spur Gear 48 Pitch - 85T (1)
AIN—FF7 48w F - B5T (1)

#HIrX

Bearing

Center Pulley - 19T
i —=TF

MO x 15x 4
Bearing
YLy

Bearing Holder - A
NPV TR F— - A

Assembled View ' \'

Dxl15x4d

U—- 19T

spur Gear 48 Pitch - 851
A= FF - 48w F - BST

Solid Axle / /" )wF7 oA

Center Pulley - 19T

Bearing Holder - B
STV TR A—- B

| Assembled View
fHIIE

Center Gear Adaptor / /82— -F 775 T 72—

CA GLUE
&8 ot included)

Ca Fil—
(BRACHESERTEEA)

Pora—7—-U—-12T jp5x8x725
E-e:::rir.g_ M2x 5
WP Flat Screw
il ) ]

M3 x 14
Button Screw
TR A0
Bearing Haolder - B
ST ERNA— - B

a2k

solid Axle Body
VU FTF AR T r—

2alid Axle spool Cup

MIO X 15x 4

Bearng
_P

Solid Axle Spacer
WV FPaZ b AA—H—

W EPe AN AT —klred

Button Screw
R A ) a—

]
o

T

Note : When installing the left and right Spool Cups, make
sure the notches are aligned resulting in the left and right

driveshaft pins will always be leveled with each other.
CFE AEEHDAT Iy T ER ISR AR F AT ey T REA

HHNMCAHHCESE I v FREN TSI L FRTRREL TLEE L,

",




2. Suspension Arm / HX7—L

REF-0 suspension Mount - Right
[
RF-0 suspension Mount - Left
Main Chassis (1) 6‘3%*‘ BIFL R 2=k - 20
A e— (1) AR

FR-0 Suspension Mount - Right
M3 x 6 x 1.0 Spacer (4] FR-0 #Z= w2k -5l

M3 x & x 1.0 A~—H— (4]

5.8mm Ball Stud (2)
5.8mm F—LbAZ v (2)

M3 x B Flat Screw (10} [~
M3 x8 7ZvkAZUa—(10)

AR

FR-0 Suspension Mount - Left
FR-O SA=2k - &0

M3 x 8 Set Screw (2]
L M3 x 8 twkRZU1— (2) /f’"
[ﬂ— M3 x 12 Button Screw (2) .
M3 x 12 RaRoUa— (2) - N
I g $
M3 x 46 Pin (2) /’/3 M3 X B
M3 x 46 £~ (2) ; Main Chassi A=
Iy

Calin
O =] =210

FR-0 Suspension Mount - Left (1) / Right (1)
FR-O 2= k-E/ (1) / G581 (1)

M3Ix 8
Flat Screw
[BEF B 759kR )

NI Ll ™ 7o | L
G!_!Q ‘. .’ Front Suspension Arm / 702 kS A7 —L

RF-0 Suspension Mou ﬂiL}lI Right [1) @ TR
RF-0 A<k -4 81 (1) /&8I -

s

Button Screw
ARz —

Front Suspension Arm

[l 4mm 7O - HAFP—L
[ II II | 1
LD ] |zl I[
suspension Mount FF+0 (0 Degree) (1) 7 |
H$ 225 RFF+0 (0) (1) —d I Z
5.8rmim
Ball Stud
F—IL ARy
. ] M3x8
set Screw
cad o S dl e i
D [
i g . Note : Please repeat steps for Right Side assembly.
L —A | 7 Assemnbled View iR ARIOETEAT Y 7 FREL T REL,

#H 17
Front Suspension Arm (2) Lo

FOVRHRAT—1 [2)

MAx&x 1.0
Spacer
A1 —

Fromnt Suspension Ar
O -HAT— 6

Mixsx 1.0

] Front Suspension Arm
= FO AT =L

' Suspension Mount FF+0 (O Degree)
MIx 8 /i f 5
Flat Seraw ! t 22 R0 (Onr)
Fowk AT )a




2. Suspension Arm / Y A7—L

M3 x 6 x 1.0 Spacer (4]
M3 X 6 X 1.0 A~x—H— (4]

5.8mm Ball Stud (2]
58mm FR—ILAR Y (2)
M3 x 8 Flat Screw (2)

M3 X8 7ZvkAZ)1— (2)
M3 x 8 Set Screw (2]
M3x8 EwkA7U1— (2]

M3 x 12 Button Screw (2)
M3 x 12 Ra2A91)1— (2)

R

Rear Suspension Arm / U7 -9 A7—L
Left / =M

M3 x 46 Pin (2)

M3 x 46 £ (2) M3 X 12
Button Screw
-y, ¢ %; ;F ™ s e el b ]
M3 x 8
Set Screw
L L

T bAT)1—

(EDww (]

—

Suspension Mount RR+1 (1 Degree) (1)
B2 ERR+1 (1) (1)

Redr Suspension Arm - Left
U727 — - Al

Rear Suspension Arm - Left (1)
D777 =L - EEL(T)

Fear Suspension Arm - Left
V-4 ZF—1 -

|r MIxa&x1.0

Spacer
A=t

Rear Suspension Arm - Right (1)
D7 -HA7—L- B (1)

MAIx S

Flat screw
AV AT ) a—

EBEmMm

Ball stud
F—ILAF

ho

Assembled View
4HIT[H]

[

Mote : Please repeat steps for Right Side assembly.
CEE BROHEMEA Ty T EREL TR EL,

J

M3Ixax1.0 5 —
S;:l-;-::er :ﬁ:‘_ = = —f‘
Ze—t— = ﬁ - =
o -ﬂ-—-t’ o= =
= @07 ol
%\‘!" ’_
=
¥

Assembled View
FEHI7 [




3. Steering System & Motor Mount / A77V/ TV ATL & E—%—XJ7/F

[ J—

]

O

O

T YT T
B ———

i

Front Belt - 516 (1)
Ok~ k-516 (1)

Rear Belt - 177 (1)
77k - 177 (1)

M1.6 x 5 Socket Screw (2)
M1.6x 5VirykRo)a— (2)
4.8mm Ball Stud (3)
4.8mm HR—JLAyF (3)
M3 x 8 Flat Screw (4)

M3 x8 75wk AZ)1— (4 Ball Stud
M3 x 6 Flat Screw (1) F—ILREE rFu|131xSs
M3 x & 75w kARZ)1— (1] e 4.8mm

M3 x & Button Screw (4)
M3 x & RRA7)1— (4]
M3 x 6 x 1.0 Spacer (2]
M3 x 6 % 1.0 A~—H— (2]
M3 x 0.2 Stainles Steel Shim Spacer (2)
M3 X 0.2 A7 LA AF— Il LWAN—H— (2)

M5 x 0.2 Stainles Steel Shim Spacer (4)

M x 0.2 A7 LA AF— b LAN—Y— (4)
M3 x & x 2.5 Bearing (2)
M3 x 6 x 2.5 XF)T (2)
M5 x 8 x 2.5 Bearing (4) Bearing
MS X8 X 2.5 <725 (4]

M8 x 9.5 Steering Post (2)
MB x 2.5 A7 727 KA (2)

M5 x 25mm Post (1)
M5 X 25mm KA (1)

Spur Gear Holder (2]
AN—F P RILE— (2]

TErering Arm - Left (1)
ATFVTF—Lo- 1)

i Steering Arm - Right (1)

AFTUDIT 150 (1)

@ Q} @Steering Link Holder (1)

M3IxX&H25

_FY

M3 x 0.2

 Front Belt - 516
: 20%F-Skk-516

AT TN 2 RILE— (1)

L
I

)

‘ Motor Mount Root (1)
E—=9w ke lb—F (1)

Center Pulley Mount - Right (1)
Toa—J—= =0k -50 (1)

I

W

Center Pulley Mount - Left (1
=T ==k - )

L=

M3 x 8

o o/

Motor Mount (1)
E—F—<7/k (1)

X

© C

Flat Screw
Fowk A ) 1—

dotor Mount Boot
t—a—zarwh-—t (R

Ye

Steering Link (1)
ATV (1)

rMotor Mount
E—-2—Twt

Stainles Steel Shim Spacer
AT A e F AF— b LA —

Ball Stud
F—ibA SRy

M3 % A
Button Screw
% FRr AT ) a—

PSS 202

Stainles Steal Shirm Spacer
ATl Zo AF— i T —T—

Steering Link \©

AFTUS  MEXB X 2.5 M5 % 0.2

Steering Link Holder
AT PN RIS —

. Stainkes Steel Shim Spacer
Baaring xE a —- T [ "
T @ @fl?‘;hR AF—I LAY

Bearing
E@a/ AT

steering Arm - Eight
ArTUedr—L - 58

ATV

MB x 9.5

ateering Post
AT AR AR

Rear Belt - 177

o Tk - 177 I
- . r G,

Center Pulley Mount - Left
vora—d—U—gk -5

. vacs
A\‘Flcﬂ Sorenw
FowkEZ )1 —

M5 x 0.2 —
stainles Steeal

Shim Spacer &
ATl R AF— e & o

Mo b s —H— & Pl A

Post
FAk

Button Screw

b ey
spur Gear Holder

‘.,“‘ AI—FFERNA—

Center Pulley: Mount - Right
MI1.6 % 5 ﬁj wuE—F =Tk - 5
Socket Screw :
ZEE <@§
@\MS}; &

M]_.ﬁ.xjm Buticon

Socket Screw TR SA
Wi kAo a—

MExBx 2.5

Sleering Arm - Left

*—L -

Assembled View

MG % 0,2
Stainles Stes|
shim spacer
AT A AF—
et L Z i — 4 —

a

Screw
._-:I.-l___IJ_




kA2 a—

=

M3 % 8
Flat Screw
S

Mﬁx;#L

Flat Screw

Fow A0 —
Assembled View

17X

!

R a—

Flat Screw

MAS % &
Fow

M3 x 6 Flat Screw (3)
ZvkA71— (3]

ﬂ% M3 x 8 Flat Screw (4)
M3 x8 75w kAT)a1— (4]
M3Ixé7

L

3. Steering System & Motor Mount / A77V/ TV ATL & E—%—XJ7/F




4. Front & Rear Bulkhead Cover / 78/ F&Y7 < INIVIANY FHI\—

O
© ©)
© ©

Front Shock Tower (1)
ZOVbkrgwaaT— (1)

S

Bulkhead Cover - A (1)
Iy BRI — - A (T)

Bulkhead Cover - B (1)
IO~y ERI—-B (1)

[ M3 x &6 x 1.0 Spacer (2)
M3 x 6 x 1.0 ZR—H— (2)

5.8mm Ball Stud (2)
5.8mm F—LAFwE (2]

4.8mm Ball Stud (2]
Ojll 4.8mm R—JbA2vE (2)

M3 x 6 Flat Screw (1)

M3 xé 7ZvkA7)a— (1)

M3 x 8 Flat Screw (6)
M3 x8 7ZvkAT)1— (6)

M3 x 8 Button Screw (3)
M3 x B RaA0)a1— (3)

i

O | Body Holder (1)

1| © | RFrFbd— (1)
FE

Body Post Cushion (1)
RFARARTyas (1)

[ |

Mé x 23 Aluminum Post (1)
Mé x 23 ALIRAF (1)

Front / 70/

M3Ix 8
Button Scremw

i o RR A 21—
M3 x4

MIx 8
Button Screnw Flat Screw
R A 1— \? Ik A8
ﬁ MAx8
'&:] Button Screw
// o o LU ER

e K
S58mm \gb
Ball Stud

F—IZ5uF

Body Fost Cushion
FFad AT uiagy
Body Holder

FrrRIbd— £ amm

Front Shock Tower
 dm B R U b L

Ball Stud
R—ILZRvF Bulkhead Cover - A %ﬂﬂ
JUL oy Fh = - A
M3 x 8 R
Flot Scresww
FowkAoz—

ME X 23

Aluminum Post \
4,8mm ALFEAF
Ball Stud
F=jLZ R E

Flat Screw
FEWRAA) 21—

Bulkhead Cover - B
o EA— - B

Assembled View
3T

Flat Screw
T2 )2 —

Assembled View
#ATT




4. Front & Rear Bulkhead Cover / 7O/ &Y - INILIANY FHIN—

Bulkheod - B

Fate : Flease ansure balt tensian
setfing is identical on both left

and right bearing holders,

4

Socket-Screw
Vi b R4

WAl T s RN E ST
ST —TELEEEEEL T ol Ly

Rear

Iy

MIx 8
Button Screw
PR A g

\

i
gL ]
....”..H..ﬂ ol

[
s

L

-
o < O
g% ik =
o aea D
D ¢ h S o
mw, @ A
22 olf
; z &l
z = m
D 4 C
Er_mm =
558 9
Sen  ci
.mmm
e
=
m_r
.
il ..”H__I..l..rr
: S i
N A i 8
e L
— A
o TN
- 2R
s <
2l 7 s
o1 = o
—_ - =t =
— = Un -~ D
— < —o gL D oad
! m | s Qe £
351 L B 2 0N
o T N plIn 5 &
%h. ﬂﬂ ww w™ ot
v X %X 0 o
£ TN 990 x x x x
= Des —— M M

[/ ﬁ_i,m 0 o

_+£Hﬁ?m
Uil -

7

e

)
[~

Assembled View

¥E L[]

-10 -



4. Front & Rear Bulkhead Cover / 7O/ &Y - INILIANY FHIN—

BAG 4

pA3x 10

Button Screw
R A )1 —

Rear Shock Tower (1)
)7 3w aa7— (1)

M3 x 10
Button Screw
AR A1 —

M3Ixax1.5
Spacer

S5.8mm G
Ball Stud

Fo= AR wE Rear Shock Tower
\ P eZrquiaatl
== =~ — |

Bulkhead Cover - A (1)
Fbg~y Fh—- A (1)

Assembled View
fH T

Bulkheod Cover - A
Do Faii— - A

M3xs
Flat Scresw
72wbANa—

= ——

Bulkhead Cover - B (1)
1Ay ERI—-B (1)

M3 x &6 x 1.5 Spacer (2)
M3 X & X 1.5 AN—H— (2)

M3 x 6 x1.0Spacer (2)
M3 x 6 x 1.0 Z~—H— (2)

5.8mm Ball Stud (2)
5.8mm RK—jL A% v F (2)

Oj]ll 4.8mm Ball Stud (2)
4.8mm F—jLAZvE (2]
M3 x 8 Flat Screw (6]
M3 x 8 75w kA2 )1— (§)

[ﬂ:— M3 x 10 Button Screw (2]
M3 x 10 R&EZrFA7)1— (2)

[ J

Mé x 23 Aluminum Post (1) Assembled View
M6 x 23 ALEZR (1) S RA R

4. 8mm

Ball Stud
P o | P - 00

pAE X 23
Aluminum Posi
ALEZE

Flat Screw
FuRA ) a—

Bulkhead Caover - B
v Fhari—-B

%

M3IxB '

Flat Screnw
Aow A2 —

Assembled View
fH 1T

-11 -



4. Front & Rear Bulkhead Cover / 7O/ &Y - INILIANY FHIN—

Bulkhead - A (1)
N Z~w R - A ()

Bulkhead - B (1)
I~y -B (1)

M1.6 x 5 Socket Screw (2)
[y 16 x 5 kRS 2— 12)

M3 x 8 Flat Screw (4]
M3x8 75vhkAT)1— (4]

M3 x 8 Button Screw (4]
M3 x 8 Kavaz)a— (4)

.-

Rear /U7 =53 Bukheod- A
= P E - A
= II :

Bulkhead - B
PRV e Ratir] oy o}

. Mate | Please ensure ball tension
setting is identical on both left

M3 x 8 and right bearing holders.
Flat Screw TEAR: ST REREESNT

FSwhZaUr— | Y RILE TR EEELT L

Default belt tension setting
BUEANIVETia BT

Mote Position
EFE

M3 x 8

Button Screw
AR )a—




5. Upper Deck / 7vIN\—TvF

Panc 5
- Upper Deck (1)

Pyl i—FwE (1)
1©

M3 X 6 X 2.5 25 INRTULS (2)

M3 x 0.2 Stainles Steel Shim Spacer (2)
M3 x 0.2 A7 LA AF—Ib LAN—F— (2]

/= M3 Nuts (1]
M3 v b (1)
= M3 Lock Nuts (1)
@' M3 OwoFwk (1)

[ M3 x & Button Screw (11)
M3 x & R2AL 21— (11)

f_ MS %14 E!UHCI'I"I SCTEW “]
\ M3 x 14 K222~ (1)

Ol
if

Belt Tension Post 1)
b aRAR (1)

M3 x 6 x 2.5 Flanged Bearing (2]

HEIL]

Upper Deck
o h—T

Button Scremw
A Z A —

Button Scresw
- el e B

M3 % 14

Button Screw
TR A2 —

M3IXEX 25
.,,-;.;:;iii;:;::;____ Flanged Bedaring

Bell Tension Post
L Pl e e Ty i 4

M3 x 0.2
Stainkes Steel Shim Spacer L}"\ yd

AT e A ATF— I A —1—

Cha

M3Ix &

M3

Fiuts

ratlhl
Button Screw /@
MR AT 1— M3

Lock Mufs
Owdwk




6. Front Knuckle , Rear Up Right & Upper Linkage / 7a¥ k3210, U7 - Ty 754 & Pyis—=Us =9

Front Knuckle / 7O/ k-F+v2il

Left / Z{
4. 8mm Ball Stud|{M3 x ¥)

4. 8mm F—iAe v FiM3I X 9)

Lniversal Shaft = 44mm pASw 10w 4
2= 2 - Admm Bearing
AV b

ME5.T % 4.2

Flanged Tube  gnyckle Arm
FFVIFAI=T  FuanT—i

C-Hub -Right (1} C-Hub - Left (1)

Cn-aMl(n) Cn-EZ/ (1) MIxbx 1.0
Spacer
A —t— %
4.8mm
C-Hub - Left Ball Stud
é Cov - il h el | e B
M3 x 10

%\ M5.7 % 5.5
Flanged Tube

FIRTFa~T

Button Screw
FeR e A )1 —

CEAE EROEUTIE ATy T ERULE LT EEL,

[Ncﬂe : Plecse repeat steps for Right Side assembly. J

Knuckle Arm (2) Assembled View
T2l — 5L (2) Upper Linkage / 7vi\—=\U2r—3 RESER #EII
Turnbuckle
” M3 x 6 x 1.0 Spacer (2) B2t S
M3 x & x 1.0 A~—H5— (2]

I]: MS5.7 x 4.2 Flanged Tube (2}
MS.7 x 4.2 753 F1—T7 (2) P e fy—

Il: M5.7 x 5.5 Flanged Tube (2) Ball Cap i
MS5.7 x 5.5 73 TFa1—7 (2) Fi— by

M3 x 6 Set Screw (2)
WO 5 6 ook 2o (2)

[[_ M3 x 10 Button Screw (2) 4.8mm x 16mm
M3 x 10 RarZo1)a— (2) Ball Cap
F=llbFeud
4.8mm Ball Stud (2)
O:ﬂl' 4.8mm F—ILZZVE (2)
O]m. 4.8mm Ball Stud(M3 x 9] (2}
4.8mm HR—jLAZy F(M3 x 9] (2)

M3 x 22.9 Pin (2) ROy
M3 x 22.9 £ (2) . e l>=

Assembled View
T

I
*
fse?

¥
v
Ly

M5 x 10 x 4 Bearing (4] o (LD N T
ME) % ]D % 4 f{?'f]}-"’jp [4] ' o por ) ) i -_i.-'-:rr_-.l - 1_ I, .. : .- = o .
= il 2L S %\
(AL 3 THITETO Z = W = Note : Please repeat steps for Right Side

M3 x 32 Turnbuckle (2) assemibly,

M3 x 32 2—> 13w 4 (2)

(IS oD

M3 x 40 Turnbuckle (2]
M3 x 40 Z—2218w2)l (2)

or=lie==1

4.8mm x 16mm Ball Cap (8)
4.8mm x 16mm F—IbFv v (8)

St Screw

fro o AA )2 —
wm [ of Z ]

Universal Shaft - 44mm (2]
AZ5 v 7+ - 44mm (2)

Assembled View
#H T[]




6. Front Knuckle , Rear Up Right & Upper Linkage / 7a¥ k3210, U7 - Ty 754 & Pyis—=Us =9

Rear Up Right / U7-7v 754k
Left / AR

6

J

Rear Upright - Right (1)
77w =k -58 (1)

Rear Upright - Leff (1)
V77wl =~ -Ef/ (1)

I] M3 x & x 1.0 Spacer (2]
M3 X 6 x 1.0 AN—4— (2]

M3 x 4 Set Screw (2]

M3 x4 tEvbA7)a— (2)
4.8mm Ball Stud (2)

4.8mm FR—JLA2 v (2)

M3 x 26.4 Pin (2)
M3 x 26.4 £ (2)

o

CHMITIE——T g

M3 x 32 Turnbuckle (2)
M3 x 32 Z—221vw b (2)

Oo=) ==

4.8mm x 16mm Ball Cap (4]
4.8mm x 1émm R—jbFv v (4]

M5 x 10 x 4 Bearing [4)
MS x 10 x 4 X745 (4)

Universal Shaft - 44mim
A= —H il 7 R - ddmm

v

Note : Please repeat steps for Right Side assembly.
CTEAE GROETEAT T ERELTEEL,

Assembled View
#HIT

Upper Linkage / 7win—" 24—

4.8mm x lémm

hAJ % 32

Turnbuckle
e Ay |

ERVARd

W || o)l

Universal Shaft - 44mm (2)
A==l T - 4dmm (2)

.8mm

Ball 5tud
A=l AzwF

Mixasx 1.0

sSpacer
A1 —

Rear Upright

et Screw
BybASU1—

JF - FuFSAh

- Left
- =W

Assembled View

Note : Please repeat steps for Right Side assembly.
CEE GBI A T T ERUEL T R L




7. Oil Shock / FAIvravo

2.5 x 6 x0.4mm E-Ring (8]
2.5x 6 x0.4mm EV 4 (8B)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 QY% (4)

@ I: O-Ring Spacer (4]
OV Zm—t— (4)
O-Ring Cover (4)
QU7 hi— (4]

Shock Piston (3 Holes) (4)
avTERR(3 F—Ib) (4)

\ Shock Piston (2 Holes) (4)
v e (2 F—I) (4)

Shock Silicon Cap (4)
aw ) AEwud (4)

Bottorm Cap (4]
T LFryl (4]

M11.5x 1.5 O-Ring (4]
MI11.5x 1.5 00U (4)

Upper Cover (4]
TwiN—H1i— (4)

Adjust Ring (4)

Qil Shock Body (4]
| A1IVavTRT 1 (4)

"' 5.8mm x 10.2 Ball Cap (4|
n 5.8mm x 10.2 R—)bFvu (4]
it

M3 x 28 Shock Shaft (4]
M3 x 28 3w oirv 7+ (4)

O

Shock Top Plastic Cap (4)
I I AF TR (4]

PO AN T (4) q

? Roabt by TAFMNS L5, EARELITFCEBBLT L, @i EaET.

shock Piston [3 Holes)
g E AR E R

2.5% 4% 0.4mm

E-Ring Assembled View

B4 Shock Shaft 577 [E
=R sl

MI1.5x 1.5
2-Ring
M)z
MZ2Bx 1.8
O-Ring

Adjust Ring
I

P RIS

Qil Shock Body
e R R e

.II_J'
O-Eing spacer
ON ) o tf Zori—=t v

O-Ring Cover
OUzrihi—

CORRECT

#350
ol

1.Fully exiend the shock shaft unfil pisten is at the bottom of shock body.

while holding the shock uprght fill shock oil to the level shown on the diagram

fo the lkeft.

awe 7 ES|IWNT. ERA RV v iR T —ORETIE LT FELY

FEIC 3Py T REIINT, 3w Pd I EREICTTOESICFA LT T

2. 5kwiy compress and aexfent shock shaft o remove any dir pubbles under the piston,

EA RO ERT T FEL.

i il -
350 Oi Install shock silicon cap on to shock
#350 A1)l h
body in an angle as shown, - —
it is normal for excess oil to bleed out. O O
o= R Tt b o el bt Ty SN b = =R
NE7. FEERDWRTY, FIERE FiE

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
or undil all gir bulbles have been removed.

BEYav e 7 FEWT. EA PR3O T ORETICLTTFEL. B8
Thild, Zav7FA4IbEERLT FEW siaghibindL i, 5adsnirayd
BT FEL.

4 Install Sllicon Cap at an angle s shown in diogram below ond bleed out any excess oil,
ey TERBIC, Y3y PRT 1 — KRV T FELL

LROF IR TRSODPERDWRTY. l‘i
S Fully tighten the cap and clean off any excess oil.
FroFELoMVRUMTSEENGT. BT MILER T TFEL.

Upper Cover
Tl t—hii—

I

S

% shock Silicon Cap
E| Pﬂ = ¥  avddvFeud

=il

ﬁ \"kcj/ Bottom Cap
b daFeuF

#3500 Cil
#3350 A1l

shock Top Flastic Cap
Y vavsbud SSAFusd e

- 16 -




7. Oil Shock / FAIvravo

A\;\

=

Assembled View

a_
luh-..Ll
-
LI
iy M
|
SE
]
=4
o
bl 1
e
L%
o 5
=~

%

¥

|

Lo
INCORRECT |

&

WHAT

Repeat steps for remaining front and rear shocks.,
U220 AT 3wt E ATy T ERVELT L

|

LzF (E e

253 Té.5 5pnng (pink)

MLSx 13.5xX25T65 2F

MLSX 135X

)
) (4)

(4

U (Y

M1.5 % 13.5 x 25 T6.5 Spring (pink)

MIS5x13.5x25T6.5 A7

shock Spring Base Cover (4)
GAT) G R—=A 11— [4)

-

=

v

Front / 70O

7

Rear / V)

Assembled View

#HI7

Assembled View

-17 -



8. RC Unit Installation / RC1=v FOEW{FF

M3 x 3 Set Screw (4]
i M3 x 3wt A7)21— (4)
M3 x & Flat Screw (1)
M3 x b 75ukAZU1— (1)
M3 x 10 Flat Screw (4)
M3 x 10 75 v kA9 1— (4)

MME.& x 16 Button Screw (2]
M2.6 x 16 KR AT)1— (2)

Stabilizer Mount (4]
=Y RBESAHF—<ov (4)

M3 x 10

Flat Screw
FupkAZa

Stabilizer Mount
AR oA — b

Stabilizer Base Mount (2)
ARESAH— R=2AI 7k (2)

Sef Screw  M3x 10
trukaa)a— Flat Screw
FruwlkAai)z

#HI7[X]

Fan Mount (1)
777k (1)

stabilizer Mount
AR T =

stabilizer Base Mount
o AFETA— N2t

Fan (not included)
FFAERICEESHFEEA)

M2.6% 14

Butfon Screw
AR A ) —

FoubAZ)a




8. RC Unit Installation / RC1=v FOEW{FF

M3 x 6 Button Screw (4)

mMotor (not included])
42— (MECESERTLESL)

M3 x 6 RER7Ya— (4) kel i i
M3 x 8 Button Screw (2] 48 Ev AR 23T
M3 X B 4 A4 )1 — [2] (BRI ST TLERA) N

O:ﬂl. 4.8mm Ball Stud (1) e s
4.8mm R—)LAZ Y (1) N M3 x 3 Set Screw

[not included)
I] M3 x 6 x 1.0 Spacer (1) Q\‘MF’J‘ 3 b AGUa—

M3 xéx1.0Z2~N—H— 1) " {3 (BEICEEENTERA)

4.8mm Servo Ball End (1)
4.8mm Y—ifh—JbTsF (1)

2

4.8mm x 16mm Ball Cap (1)
4.8mm x 1émm HR—ibFvv 7 (1)

M3 x 25 Turnbuckle (1)
M3 x 25 Z—2r10w il (1)

J Button Screw
R A —

O

==t =
Servo Post - Right (1)
—FRRAR-EM0 (1)

servo Post - Left (1)
H—FRERAR-ER/ (1) 4077 ]
e AL

A.8mm

servo Ball End
M3 x 25 ==L F

4.8mm x lamm
Ball Cop

F— iy Turnbuckle Servo Post - Right
= J g—r il AR - F5fEL
%]—»m N4
Servo Saver - FUTABA (1)

H—ifit 71— - FUTABA (1)

servo Post - Left

B —di A b - =1
MIxax 1.0

Spacer

AN
Buffon Screw

S
4. 8mm :
Ball Sfud E
F—ilZs e F
/}\,:g | P> IR
Serva Saver

M3 X & R i s (Y
Button Screw

Servo Saver - Hitec (1)
H—F 11— - Hitec (1)

Servo [nof included]
-1 (R ESEEA)

T AT a—
Servo Saver - SANWA, IR _
A hA 1 .
ﬁfiﬁ\ﬁaﬁﬂ_ [_ S]ﬁxNWPx IR Assembled View
\| ACOMS. kO (1) A1

-19 -



8. RC Unit Installation / RC=w FOEY{TILT

1—.
M3 x & x 2 Spacer (2] Antenna and Antenna Rod Head
M3 X & X2 A—H—(2) el b S S A —

7\ M3 Countersink Washer (2)
) M3 HIva—vs Ty — (2)

M3 x 8 Flat Screw (8)
M3IxB Z7ZvrA7)2— (8)

Q@
8, A
N —

Battery Holder - C (2)
INyF =R jbd— - C (2)

=

up

Antenna Post (1)
7T FRAR (1)

{| I |

Antenna and Anftenna Rod Head (1)
ToerFr&FPryTrOvEAyE (1)

Flat Screw
FIUPATILI— e

-
iiiii

-------------- e~ A 7 M3 x 8
: Flot Scresw
Fowp A )a—

---------- o Caountersink Waosher
g b AP R — L Ay Sy —

L)
‘.

8)

M3 x 8

Flat Screw
FovkZo ) 2—

Battery Holder - C
vy F =gl — - C

Flot Scremw
Fowp Az —




8. RC Unit Installation / RC1= v FOEW{FF

M2.6 ¥ & Button Screw (4)
M2.6 X & REVRT)1— (4)

M2.6 x 9 Button Screw (4)
M2.6 X 9 RAAV 21— (4]

][“ M2.6 x 12 Button Screw (4)
M2.6 %X 12 RR2AT) 31— (4)
M3 x 25 Pin (2)
M3 x 25 Ex (2)

)\

Battery Holder - D (2]
Iy F)—kib¥E—-D (2)

Qi1

3mm Battery Holder Spacer - A (2)
3mm /Sy T ) =R E A= — - A (2]
1 []

2mm Battery Holder Spacer - B (2)
2mm /vy T —RIbF—AN——- B (2)

Double Side Stick Tape (1)
mmEmr—7 (1)

Baftery Belt (1)
IV T )=~k (1)

Receiver (not included)
Lir—ii— (RIS HEEA)

Couble Side Stick Tape

MET—7

2 J'f

Battery Belt
Sy FU—r YLk

T B WL Y

Battery Holder - D
P F)=F )T = - D

77

= amm

Battery Hokder Spacer- A ‘\\
IVrFE ) — R — A —— - A

' Battery (not included)

L]
T~ R ESHELA) ¥ M2.6x 7

Button Screw
AR Z T )3 —

e F—FIT - ——- A
Battery Holder - E‘b“\
v —mibsi— -0
ESC (not included)

M2.6 X 9
FSC (MBI S HE A c i

Bution Screw
A e Z ) —

Battery Positioning System
Mote: Two addifional 2Zmm plastic spacers plus 2 sefs of
4 WAZ.Axd and M2.4x12 screws are included for battery
posifioning adjustments. Depending on the electronics
of yvour car and their positioning, the Battery can be
precisely positioned using the Spacers provided to
achieve a perfect side to side balance of your car.
Iy T =R i g AT
B )Ny ) =R RO 2mm T T AF I A
M= =2 &2t v M2.&xbEM2EX1 227 ) a— (4B EN
TLET. A—FvFOBFEHEREFORI 3 ACGLT. 8F
Nl AAN— =T w7 ) =BG R Vg lcizh),
h%ﬁtﬂ AL RRSNET.




9. Bumper & Body Post / I\ IN\— & KF1—KAb

"\ Body Post Cushion (2)
] FF—RA R vav(2)

(E }! 1 Body Clip (4)
RT1—2Uw7 (4]

Z\ M3 Nuts (1]
7 M3+ (1)

M3 x 10 Flat Screw (5]
M3 x 10 75w A1) 21— (5)

M3 x 8 Flat Screw (2)
M3 x8 75wk A0)a— (2]

(DGGGGGGGGGDGGDGG

Front Body Post (2)
ZOx k- RFr—HRAR(2)

ARG

Bumper (1)
I — (1)

Upper Bumper (1]
T IN—IN— (1)

O O

NN

Foam Bumper (1)
FA—LI— (1)

Bady Clip

RF— o7

Fro
POV Tr—AR

Flat Screw\! |
F3wbkAZ)a—
@ Body Post Cushion

nt Body Fost

M3 x 10

Flat Screnw
FrwbkAa—

T

Assembled View

AHIIX]

M3 x 8
Flat Screw
¥ FIvbASU
e -'.:fj_'_-_'____gn_- ()
e ;—.':_'-_%:__:. i

Upper Bumper
Frudv—ivein—

Foam Bumper
Fa=—da 20

o Al S B

cut off Imm
B tﬂﬁ ?mm 1
|1l

-22 -



9. Bumper & Body Post / I\ IN\— & RF14—FKXb
!

Body Post Cushion
Fra—ihA i g e

Body Post Cushion (2)
Rrr—hA 732 (2)

( ?  Body Clip (2)
RFq—4)wT (2)

Hon § i
[ﬂ— M3 x 10 Button Screw (2) E’%S;LST_"" . /’ ~

Rear Body Post =
UF-fra—HA

.

Body Clip
Fora—=2 )T

o
M3 x 10 ¢
2! Body Clip r
Fra—2UwT ’

M3 x 10 REVZZ 1) 1—(2)

(GDGGDGGGDDDDDDGDW

Rear Body Post (2)
)7 - RF4—KAH(2)

M3 x 10
Button Screw
AR )2 —

) g,

Asembled View
FEII

10. Tire Set Installation / 24 ¥ty FORW{FLT

SAG S | e P
%, L . J I"-" ] ':’f ’ ; ‘; :

Mote ; Please repeat steps for Right
Side assembly.
AW GAOELIEA T v T E@SELT ik,

M2 x 10 Pin [4)

L— I oxioey (4

F,

- —
e (T l‘n
s
#
h = J
e el
(o o, o ]
) ¥ o L
A W LR
ol = LR
s e -
i, o L i
. LRI
: r
- T 2
P e, L
B
S, ", P,
o "y g ! .-"| e
o T KT
= 1 )
¥ -;. =
o Tt B
|- o k. '
ik
cl e ¥
- T d
Y, B
5

\ Flanged Nut - 4mm (4]
dZ2wTFbuk - 4mm (4)

. Adaptor (4
) 7575~ (4)

PR —

i

T 100

Flanged MNut - 4mm
i F3Yy k- dmm

Flanged Mut - 4mm
FIbyk - Amm

CA GLUE (not included)

: r CA Fil— (BRICRSENTLESA)
Rim Set (4) W=
ULty (4) T

Final Assembled View
AT




11. Parts Include / BigmicZHBIN—"Y

_/fl 1

®

3.5mm Cross Pin (1)
3.5mm Az (1)

410

38T Gear Differential Cover (1)
38T F77748— (1)

©

Gear Differential Housing (1)
FTPTIINTT T (1)

% Solid Axle Spacer (1)
VI EToA N ANR—T— (1)

Solid Axle Body (1)
V) PR T — (1)

Center Pulley - 197 (2)
toa—7—1—- 19T (2]

Solid Axle Spool Cup (2)
VU EFOR VAT —ibhy 7 (2)

Bearing Hr— A (2) Bearing er - B (2]

Gear Differential Gasket (1)
ETFFIHR R (1)

38T Pulley (1)
38T 7—U— (1)

spur Gear 48 Pitch - 85T (1)
AIN—F 748w F - B5ST (1)

™ M2 x 5 Flat Screw (4)
M2 x5 75w kZT1)2— (4)

M2.6 x 8 Flat Screw (4]
M2.6x8 75w kA7)1— (4]

M3 x 8 Button Screw (3)
[ %0

ATV THRIVE—- A (2) ~TFITRIE—- B (2) ]l M3 x 14 Button Screw (2)

M2 x 10 Fin (2)
M2 x 10 E2 (2]

P5 O-Ring (2)
PS QU (2)
M5 x 8 x 2.5 Bearing (2)
M5 x 8 x 2.5 "7 (2)

MI10 x 15 x 4 Bearing (4)
MI10 X 15 x4 AU (4)

L 1

#2000 EZEYe]

M3 x 14 KR AT1)1— (2]

10T Bevel Gear 0.8 Pitch (4
10T"~LF70.8E w7 (4)

18T Bevel Gear 0.8 Pitch (2]
18T<~NILF70.8EvF (2)

M3.5 % 2.5 x 0.2mm Spacer (4]
M3.5 x 2.5 x 0.2mm A~N—4— (4)

M5 x 15.4 x 0.3mm Spacer (2)
M5 x 15.4 x 0.3mm ZA~—H— (2]

0 Differential Cuter Joint (2]
TV IF—31 k(2]

O“ #2000 A1l

- 24 -




11. Parts Include / BigmicZHBIN—"Y

Front Suspension Arm [2)
O R-HAT—1(2)

8] LLE Y
Q75 .
FR-0 Suspension Mount - Left (1) / Right (1)
FR-0 A=k -8 (1) / &0 (1)

Eﬁ%’ﬁ%’ .ﬂ%ﬁ%%

Rear Suspension Arm - Left (1) | Rear Suspension Arm - Right (1)

D7 AT — -8 (1)

YT AT — L -4 (1)

oo © . .
g wve DK:}. Main Chassis (1)
— A= (1)

(m =4 Lo )

O ~——TF 0

L L
EF-0 Suspension Mount - Left (1) / Right (1) d =]
RE-0 2> k- 7 (1) / 4508 (1) [ = D-oseam( = ]

M3 x 6 x 1.0 Spacer (8)

suspension Mount RR+1 {1 Degree) (1)

M3 x 6 x 1.0 Z~—H— (8] HR2 e RR+1 (1) (1)

5.8mm Ball Stud (4)
5.8mm F—LZ2 YK (4) ( - — )
M3 x 8 Flat Screw (12)

L .

M3 x 8 75vkAoa—(12)

M3 x 46 Pin (4)
M3 X 46 ' (4)

@\Q?_\?QJ@ *Not used
[%an Cﬁ:ﬂ AEER

¥ Suspension Mount RR+3 (3 Degree) (1)
H AR I FRR+3 (3E) (1)

I el I

7O —F"0N

[ﬂ— M3 % 12 Bution Screw (4) I FFs0* P
M3 x 12 KawRo1)a— (4) ' ' .
M3 x 8 Set Screw (4) suspension Mount FF+0 {0 Degree) For XI Sport(1) sk syspension Mount FF+0 (0 Degree) For Sakura D3 (1)
M >, 5 k20— (4) XI Sport AR V2 RFF+0 (0F) (1) Sakura D3FAH AT MFF+0 (0FF) (1)

@ Center Pulley Mount - Right (1)
g ——— ok -54 (1)

Steering Link (1)
© 277UV (1)

@ Steering Link Holder (1)
AT 7T RIE— (1)

) @ Spur Gear Holder {2)

AIN—F 7 HRIF— (2)

@ —— € 9
)

Motor Mount |1
E—a2—<7k(1)

Motor Mount Root (1)
E—R—= Ik b=k (1]

M8 x 9.5 Steering Post (2)
M8 x 9.5 AFT7 U THRAR (2)

—1

M1.4 % 5 Socket Screw (2)
M1.&x SVWirubkAo)a— (2)

T 4. 8mm Ball Stud (3)
4.8mm F—)LA% v F (3]

M3 x 8 Flat Screw (8)

M3 x8 7wk AZ)1— (8)

M3 x 6 Flat Screw (4)

M3 X & 75vkAT)1— (4]

M3 x & Button Screw (4)
M3 x & RaA4a)1— (4]

M5 x 25mm Post (1) Front Belt - 516 (1)
MS X 25mm FZ k(1) ZOxk-~Jbk-516 (1)

O @ O Steering Arm - Right (1)

RFTULTT— - 58 (1)

Steering Arm - Left (1)
AT T7—L-ER/(1)

Center Pulley Mount - Left 1)
ta—d—V—-ok-ER(1)

M3 x 6 x 1.0 Spacer (2)
M3 x6x1.0XN—1—(2)

M3 x 0.2 Stainles Steel Shim Spacer (2)
M3 x 0.2 A72L A AF— b LAS—H— (2)

MSE x 0.2 Stainles Steel Shim Spacer (4)
MSEx 0.2 A7 /LA AF— b LAN—T— (4)

Z=n M3 x 6 x 2.5 Bearing (2]
M3 X 6 X 2.5 X715 (2)
M5 x 8 x 2.5 Bearing (4]

M5 x 8 x 2.5 X745 (4)

Rear Belt - 177 (1)
7 -gbk - 177 (1)

.95 .




11. Parts Include / BigmicZHBIN—"Y

BAG 4

Bulkhead - A (2) Bulkhead - B (2]
JULTAYE - A (2) A ILZAYE B (2)

ALy EHI—-B (2) 1Ay RHI— - A (2)

Jﬂulkhemd Cover - B (2) Bulkhead Cover - A {2]1

® 1L

£
* Not used
Servo Post - Right (1) ® Body Holder (1) EEE
KA -5 (1) it
. Upper Bumper (1) ® Belt Tension Post (1) Servo Saver - Hitec (1)
7Ii—1ii— (1) NIV FYavRAR (1) H—F4r1 13— - Hitec (1)
@ Fan Mount (1) *© Battery Stopper (1) Servo Saver - FUTABA (1)
779k (1) IRy FU—Zwri— (1) H— b1 5— - FUTABA (1)
Servo Post - Left (1) Servo Saver - SANWA, JR Body Post Cushion (1)
@ H—RREZ - &2 (1) ACOMS, KO (1) RFaRA R w32 (1)
H—htari— - SANWA. JR
ACOMS. KO (1)

- 24 -



11. Parts Include / BigmicZHBIN—"Y

BALG 4 | M3 x & x 1.5 Spacer (2]

M3 X 6 X 1.5 AN—H— (2]

M3 x 6 x 1.0 Spacer (4)
Q\C}\‘\Q O G:/;—’O | M3 x & x 1.0 A~—— (4]
O [jﬂ@lm 4.8mm Ball Stud (4)
@ @ 4.8mm R—JLAZ Y E (4]
5.8mm Ball Stud (4]
@ @ 5.8mm R—JLAawF (4]

|:| M1.6 % 5 Socket Screw (4]
Front Shock Tower (1) ML X5 YryhA7Ya— (4)

ZAvk-avaaT— (1) O M3 x & Flat Screw (1)
M3 x & 7wk A9)a1— (1)
M3 x 8 Flat Screw (20)
M3 X8 ZZvkA71— (20)

@ O
@ m @ M3 x 8 Button Screw (1]
MIxB R AT)a—(11)
@ @ [”— M3 x 10 Button Screw (2}

M3 x 10 RRZ A0 31— (2]

O

O
O

Xy,

Rear Shock Tower (1
T g i) — mt ] [[ Mé x 23 Aluminum Post (2)

Mé X 23 ALRA T (2)

ﬁ - @
D C o—> o Jo

Upper Deck []] @

2 7o—F ok (1) S &

M3 x & Button Screw (11)

@ M3 Nuts (1) M3 x 0.2 Stainles Steel Shim Spacer (2)
M3I X & iRa2A7)a1— (11)

"/ M3 Fwk (1) M3 x 0.2 AT VLA RF— L LAN—H— (2)

= M3 Lock Nuts (1) M3 x 6 x 2.5 Flanged Bearing (2) [ﬂ—
'@' M3 Oy (1) |:Il M3 X 6 X 2.5 7SI~ FUT (2)

M3 x 14 Button Screw (1]
M3 x 14 K22 2)1— (1)

i Universal Shaft - 44mm (4)
| o) i o el Y

EEE;E;
k%, © __

C-Hub - Left (1) Rear Upright - Left (1) Knuckle Arm (2)
CIF-H{l (1) Cn7-E8 (1) 777w 7oAk -5 (1) Y77 7w 7S~ -0 Fu b7 —1s (2)

- 27 -



11. Parts Include / BigmicZHBIN—"Y

BAG b

QI

M3 x 40 Turnbuckle (2
i 2

L M3 x 32 2= Vw2l (4)

M3 x 26.4 Pin (2)

M3 x 40 F—2278w ) (2)
M3 x 32 Turnbuckle (4)

M3 x 26.4 £ (2)
M3 x 22.9 Pin (2)

(@)

4. 8mm x 16mm Ball Cap
4 8mm x 1é6mm FA—jlbF v

i

* 4.8mm x 13mm Ball Cap
4.8mm x 13mm F—ilFv v

'\.I
4.8mm x 16mm Ball Cap %
5 w—F Not used
- 4. 8mm x 16mm F—1Fvu L R EE
o E
e '
b A

/

Ball Cap Set (2]
R=IbFrvdEvhk (2)

M3 x22.9 £ (2]

I] M3 x 6 x 1.0 Spacer (4)
M3 x 6 x 1.0 A~—H— (4]

[ M5.7 x 4.2 Flanged Tube (2]
MS5.7 X 4.2 7523 Fa1— (2]

MS.7 x 5.5 Flanged Tulke (2]
Oj]r-' 4.8mm Ball Stud (4
4.8mm B—IbAE v (4)

M5 x 10 x 4 Bearing (8)
M5 X 10 x 4 ~771) 4 (8)

MS.7 x 3.5 7ZTFa1—-T7 (2)

O:ﬂ]l. 4.8mm Ball Stud(M3 x ?) (2]
4.8mm R—JLA2 Y F[M3 x 9) [2)

M3 x & Set Screw (2)
L M3xétyvrA7)a1— (2)

T M3 x 4 Set Screw (2]
M3x4tvrA7)1— (2)

ﬂ_ M3 x 10 Button Screw (2]
M3 x 10 RR2ZA01) 21— (2)

=1 )

Turnbuckle Tool - 3mm
F—2 v —l - 3mm

2.5x 6 x 0.4mm E-Ring (8)
2.5x 6 x0.4mm EVJz47 (8)

M2.8 x 1.8 O-Ring (4)
M28 x 1.8 QT (4)

Q-Ring spacer (4)
O TG Am—t— (4)

O-Ring Cover (4]
QU — (4]

Shock Piston (3 Holes) (4)
I EARA3 F—I) (4)

Shock Piston (2 Holes) (4)
auEARA2 i) (4)

Shock Silicon Cap (4]
3w ) A vu ) (4]

5.8mm x 10.2 Ball Cap (4]
5.8mm x 10.2 R—IbFvv7 (4]

ol
®

Bottom Cap (4)
N LFvuF (4]

Upper Cover (4)
FvIN—HI— (4)

0

i

' O Shock Top Plastic Cap (4)
vav 2 bwITSAF v IFvu T (4)

M1.5x 13.5 x 25T76.5 Spring (pink) (4)
M1.5x 13.5x25T6.5 A7V (E29) (4)

Adjust Ring (4)

MI11.5x 1.5 O-Ring (4)
MT1.5x% 1.5 00U (4)

JBE | 7ovatuvy (4)
~ " §§ Shock Spring Base Cover (4)
PR T T R—AHIN— (4)

#350 Qil
#350 &b

M3 x 28 Shock Shaft (4)
M3 % 28 2rawoirvy 7 F (4]

Oil Shock Body Set (2)
AL avdRiTatvk(2)

- 28 -




11. Parts Include / BigmicZHBIN—"Y

HBAG 8

M3 x & x 1.0 5Spacer (1)

M3 %6 x 1.0 A—H— (1) lad

M3 x 6 X 2 Spacer (2)
M3 x & x 2 AN—1—|2)

5 M3 Countersink Washer (2)
! M3 B 2= 7vive—(2)

o

4.8mm Ball Stud (1)
4.8mm HK—JbA2 vk (1)

M3 x 25 Pin (2)
M3 X 25 £ (2)

(I3

AL

2\e

£

M3 x 3 Set Screw (4)
M3 x 3ty hRT)1— (4)

M3 x 6 Flat Screw (1)
M3 xé67ZvEAT)2— (1)

M3 x 10 Flat Screw (4)
M3 x 10 75w FAZU1— (4]

M3 x 25 Turnbuckle (1)
M3 X 25 Z2—2r1vw 71l (1)

Battery Holder - C (2)
JINvyF)—FkjbEF—- C (2]

Stabilizer Mount (4)
AZEZA = (4)
4.8mm Servo Ball End (2)
4.8mm H—FRR—ILTF (2)

Front Stabilizer Holder (2)
02 R AREZAF—FLE— (2]

Battery Holder - D (2)
INyF)—KjbE—-D (2)

®

*©
®

®

3mm Battery Holder Spacer - A (2)
3mm /Ny =R FE—AN——- A (2)

2mm Battery Holder Spacer - B (2)

O 2mm Yy T )—KJbF—AA—— - B (2}
*® Spur Gear Holder For Sakura Ultimate (2)
Sakura UltimateRAN\—F 7 Ribsd— (2)
*Nﬂi Uﬁfd @ Stabilizer Base Mount (2]
A2 ZAE S —-R—RAT 9k (2)

M3 x 6 Button Screw (4)
M3 x 6 FgAT)1— (4)

M3 x 8 Button Screw (2
M3 X8 RAAD)1— (2
M2.6 x & Button Screw (4]
MZ2.6 x b6 RR2AT)1— (4]
M2.6 x ¢ Button Screw (4]
M2.6 x 7 hZAD )1~ (4]

M2.6 x 12 Button Screw (4)
M2.6 x 12 RRVAZ1— (4)

M2.6 X 16 Button Screw (2)
M2.6 x 16 R2AT)1— (2)

M3 x 8 Flat Screw (7)
M3x8 75vkASa— (7]

| o
| T
|

[

X >NFEIR T

Battery Belt (1)
Jvw T =<k (1)

Double Side Stick Tape (1)

mET—7 (1)

Antenna and Antenna Rod Head (1)
P &7y rOvE~AYE (1)

-29 -




11. Parts Include / BigmicZHBIN—"Y

Bumper (1)
N v— (1)

[ ]
-
: :
O Antenna Post (1) Front Bodly Post (1)
Front Eu:::dLF’mer .[.” o 7T FHEAR (1) O Ja> h REA—RZR (1)
0O k-RFr—HRAR(1) O
O Ny
N o
C o)
O o ) =
o O O N
O O ®) o
) O Rear Body Post (1) o
'®) D7 hra—RAR(]) o O
O O
- O ( ) = O
o o
O O
O O
© O
o O ®) o
O O O o
o o Rear Body Post (1) | © O
O -, Y77 R 7a—RA+ (1) o
o O
O
o
° p
C o
{:' P

O

Body Post Cushion (4)
Ara—hA T2 4)

A

Uy
O O

Foam Bumper (1) Rim Set (4]
TF—LSN 15— (1) ity (4)
M3 Nuts (1) M3 x 10 Flat Screw (5) 1 ~ Body Clip (10
M3 k(1) M3x 10 7ZvEFA7U1—(5) RFe—41) v 7 (10)
M2 x 10 Pin (4] M3 x B Flat Screw (3)
M2 x 10 727 (4) M3 x8 72ZvkR7)a1—(3)

Adaptor (4)
FHTE— (4]

Flanged Nut - 4mm (4) M3 x 10 Button Screw (2]
=y - 4mm (4] MIx 10 R2A71)2—(2)

- 30 -




SET-UP SHEET / v 7v 7 K

X! SPORT —
RACE ;
L—2, : .
[ |_:| I_. i = | .. r
IH“:H [ L] Il.
H—Fukf I_——- -
k=i
BHM B I5="
CITY / COUNTRY .
E REAR
Mih/EE L | miDE manTSFrAE] P
CONTACT
. 2o
DATE AIR TEMP. TRACK TEMP. | HUMIDITY |
Bt o= Y—*vbE | AN Pt
'u-"l .
P B i A2 NSu TR A Lisec ki r R b
il o "':_, : !-’.I ! ks
B L—ARE 5
DOWNSTOP ¥ mm EEA-E
F
|uur —
fw | | ———==
TOTAL WEIGHT
BES
Total Weight With Car Body g
BEESH—RT1—IE
e
-4
ﬂ |I~:| 1 [ 3y oK Eﬂ[ | | :I:“.”..Ill-_ll : _L1l | ‘ :;
g ' |2
— | =
§ il mm | ACKERMANN POSITION §
soup [] :
SUSP. BLOCK —
(O SCREW NOT USED / A%") a—{E L& LY = SR ROLLING CENTER ) - 2
@ SCREWUSED /A4 2—{E 8
SHOCKS /i34 . gmf;lrr_:'ri O ?In.nﬁ_ar . ;5;2-'“:1.-}-
- TRACK CONDITION = —nu F
FHGHTJ"?DJI" HE.AH. .I'll,nlj,I ﬂh_#'"_:”"ﬂﬁ I:I L%'i"ﬂ" rﬂgg]j”b- 2 I:I FHSTIF
O MISx135x25mmT=55(gold) [ 7 il i
0 MI15x13.5x25mmT=575(purple} O gﬂﬂﬁ 0 Ew 0 fpuuu [] H_._HEH
O MI15x%13.5x25mm T=6( blua ) O
ESC BATTERIES
O M15x13.5x25mm T=6.25(orange ) [ ESC A
[0 M15x135%x25mmT=65(pink) [ poor_ eyl
O M15x135x25mm T=6.75(green) [J
ARMATURE TIMING TIRES /3 o At —
O MISx135x25mmT=7 (white)  [J BT #
O MI1S5x135x25mmT=725 (yellow) [J + SPRING fr—
At Cor s
O M15x135x25mm T=7.5 silver) || plad
MOTOR BRUSH FACE
OTHER: E—H— t Jmior—a INSERTS
OIL/ W BRUSH COMP.
A AW t JSLHER - apomve
e mm PINION/T SPUR GEAR/ T _
T E=A T AIN—ETFIT ANTI-ROLL BAR /7 2»F0O—JLi\—
FUa—F/mm p/ T p/ T FRONT/Z0k REAR /JF
REBOUND %
AR, TRANSMISSION / k52 A3 w3 ] Soft/ YTk (D=12) [
[]ves []nNoO ;ﬂ;fiﬂ%ﬂrs []Yes []nO FRONT / 200k | REAR /T []  soft Medium / YZF2F17L0O=13) [ |
| BALL DIFFERENTIAL / —/LF2 ] [] Medium / STAF L (D=14) ]
O-RING ON SHAFT
[1ves [INO | Siicayuomer | LJYES [INO ] ROLLER DIFFERENTIAL/ A—3—5"7 ] ] Hard /sA—F (D = 1.5) ]
[] GEAR DIFFERENTIAL / £ FF 2 [] ] it e 0
HOLES IN PISTON DIFFERENTIAL 7+ 27 Ll foy e | w] E
EAROh—IL 8 |
ol ol | [ reesreo aneas s
I
L O OO 0O O Od O O 0O :
COMMENTS /Ay k- oosE MEDRIM Tl 1 o . Ty T :
ONE WAY DIEFERENTIAL ] MIDDLE ONE WAY PULLEY :
iy SR e T—1)— :
TIRTIAN O| 260 O | QMY gf | SeMls. SeMEer 1 WIS e




SET-UP SHEET / vk T7v )

ROLLING CENTER

() SCREW NOTUSED/Z2) a—{ERALLLY
@ SCREWUSED/A%')21—{EFH

X! SPORT =
RACE | I
L-—A : b
- |: J |:= " &
TRACK i _'.
HF—Fuhg !
| 't
NAME i E )
?:J‘TEHW o = ’
CITY / COUNTRY '
#h/E® ;‘:‘?ﬂ | RIDE HIGHT/S-1 FNrF | ﬁg‘qﬂ
CONTACT
g
DATE AIR TEMP. TRACK TEMP. | HUMIDITY
B a8 H—FuRE aE o
QUALIFYING BEST LAPTIME / sec OFFSET ] %L]
P 5 i 1 A2 8 Lfsec I 2.}
mm | .
— I |
FINAL POSITION RACE LENGTH,/ minutes
.57 4 o L—ABREE T
FRONT REAR
Ok T
ouT :
IN |
TOTAL WEIGHT
BES
Total Weight With Car g
BEEh—RT—{E
£ ’ £

IR .

ROLLING CENTER

[ ) _J-.nl‘_'_-__'ﬂ[ I"._.I
ACKERMANN POSITION 2y =g
ﬂr-'x £
I\ pad
A )
5USP, BLOCK
ROLLING CENTER B —— L

SHOCKS /133 0 cm.;:ﬂ O EJAHEET . ASPHALT .
zedn)— —riy FAITN
O Fp=hn Fo=hnswrz U o7ar
O MIS5x135x25mmT=55(gold) 0
[0 M15x135x25mmT=5.75(purple} [ Tﬁﬂgfgﬂﬂ ] ‘.E@w ] Ps'I:E[:IILJM ] H.u,-,u
[ M15x135x25mmT=6(blua) O
ESC BATTERIES
[1 ML5x13.5x25mm =625 (orange ) [] ESC PR =
O MI5x135x25mmT=65(pink) [ e gy
M1.5 x 135 x 25mm T=6.75 [ green
- g r o ARMATURE TIMING TARES /A1 Ap—
[0 M1.5x13.5x25mmT=7 ( white ) O EET B
[0 MI15x135x25mmT=725(yellow) [ SPRING
TRy T
O M15x135%x25mmT=75( silver) |
MOTOR BRUSH FACE
OTHER: T—5— T T5e7z—R T IYSERTS
OIL/ W BRUSH COMP.
A JLAW T ISLER w
B PINION/T SPUR GEAR/T *
S AR E=FT AZIN—XTF/T ANTI-ROLL BAR /7 »FB—)Li\—
7)O—F/mm p/ T p/ T FRONT/Z0k REAR /7
REBOUND %
YsSLE R TRANSMISSION / F 52 ASwisqt 1 Soft / Y7k (D=12) B
[]yes []no ;Tfﬂ%ﬁﬁ [Jyes [Jno FRONT/ F0F | REAR/ 7 [] soft Medium / VZF=F+FLD=13) [ ]
[] BALL DIFFERENTIAL / FR—JLT2 U |:| Medium / ETAFL(D=14) |:]
[]ves [ nO ST SN L. [ ves []nO ] - — == 0
e FHIZ0Y L R ROLLER DAFFERENTIAL / L [ Hard /7 A—F (D =15) []
[] GEAR DIFFERENTIAL / ¥ 772 ] E e ]
HOLES IN PISTON [ wl DIFFERENTIAL T4 27 Leieiop L | w] ks
E AL OR— L |
ol ol | | reereosnes mnm
|
O 0O 0O 0O N I I ) N O I I :
COMMENTS / 2 A o0 MEDIIM TeHT | Loose MEDILM TSHT :
ONE WAY DIFFERENTIAL B MIDDLE ONE WAY PULLEY \
QAT SR T =)= :
g RONT RIG I
RTIAN O| 20 o | W of | SRS SRR ¢ BUST e




SET-UP SHEET / vk T7v)

X! SPORT =
pact TEST 5
P e JV i
REH 3RACING |
CITY / COUNTRY '
Hh/EE HONG KONG glfjﬂf I| 5 [ RiDEMIGNTSTFITE] 5.5 |I JIIJE:IR
3 54321 ; 23 3
DATE AIR TEMP. TRACK TEMP. | HUMIDITY \ ’
B4 i H—FumE | 2N i
SHIM | SHIM
17/2| 20°c 25°c 70% 0 om| ™= ! =1 1 mm
QUALIFYING POSITION BEST LAPTIME / sec OFFSET E & OFFSET
FE 5 1 RA PS8 Lufsec 5 .
5 anl - : 2
T - e ot sl == T
. DOWNSTOP / mm { o0 | O" DOWNSTOP /mm REAR
— e Zovk 5 Ea— 4 U7

our 1 | TOE / degr.

-
-
- =

N | —— “_—-—]
————== SPACER
( =

TOTAL WEIGHT o
— BES S '
Total Weight With Car Body '
BERH—AKTF—f1E 13300 |
] [

' mm | ACKERMANN POSITION

ROLLING CENTER
=
:J.
ROLLING CENTER
0

soup ]| soup []
s o SUSP. BLOCK s
0

O SCREW NOTUSED /A7) a—{E LG : 0 ROLLING CENTER
@ SCREWUSED/A%')1—{EFH

SHOCKS /i3 0 cm.;:ﬂ O ?JAHEET}- PHALT X
" TRACK CONDITION T A= —n FAITA
FRONT/2002k REAR /U7 e A [ TEGNChL wep st
=l —HEua i A
[0 M1L5x135x25mmT=55(gold) [J - 7
[0 M1.5x135x25mmT=575(purple} [J Tﬁﬂgg‘iﬂﬂ ] i 7y MEDIUM ul-o
O MI5x135x25mmT=6(blue) O =
ESC BATTERIES Team Powers
[] M1.5x13.5x25mm T=6.25 (orange ) [] Esc Speed Passion Reventon S| .= 3500 man 75cC
B M15%135x25mmT=65 (pink) & e PFLTCR iy sStd
O] M15x135x25mmT=6.75(green) [J
§ 12.5 ARMATURE TIMING +10 Team Powers TIRES / %4 4% — Team Powers
0 M1.5%135x25mmT=7 (white) [ - BEF bt 36R 361
0 M15x135x25mmT=7.25(yellow) [J +  SPRING Fi
ATy T 63 AT/ mm 63
0 M15x135x25mmT=7.5(silver) O N
moror | SP V3.0 + BRUSHFACE _
OTHER: E=%—| 13.5 F5LTz—3, Std INSERTS Std
a OIL/W + BRUSHCOMP.
S A AW 45 TR FXII sporve FXII
56 e/ mim 56 PINION/ T SPUR GEAR/T >
Ty E=FT AZIN—ETIT ANTI-ROLL BAR/ 7 Z»FRO—jLsi—
50 i::—Ffﬂnun 50 48 P/ 31T 38 P/ 85 T FRONT/20 2/ REAR /'JF
OUND %
0 AL, 0 TRANSMISSION / 52 ASwi a3t ] Soft / Y7k (D=12) L]
[]Yes [WnO ;Tfﬂ%ﬁﬁ [J¥es [¥nO FRONT/ 70k | REAR/ U [ softMedium / YIFF FLD=13) [ ]
L] BALL DIFFERENTIAL / FR—ILT7 L |:| Medium / ET4F L (D=14) D
O-RING ON SHAFT -
[Jyes N0 | oo rmes []vEs [yinO ] ROLLER DIFFERENTIAL f AI—5—F7 ] ] Hard /73 —F (D =1.5) []
] GEAR DIEFERENTIAL | £F 77 T = —— o
HOLES IN PISTON [ wl DIFFERENTIAL T4 27 Leis irp JL 2000 w i
E AR Dt— L8 l
| TREATED AREA / #R#40 B
|
O O 0O 0O O O kB O 0O :
COMMENTS /2 4wk L0se WEDIUM T | o0 MEDEM B - o - -
- = I =t ]
ONE WAY DIFFERENTIAL B MIDDLE ONE WAY PULLEY - - : -~ -
JuHT{FI SFATLxAT—)— o8 o e -
o e 1 = =
g AONT RIG I
RTIAN B OPXD o | NEWA gf | SRNES. SRNENT o ST BeET




Spare Parts & Optional Parts /| ANTIN—") & FTaFIbix—)

J

SAK-XS101 ¥440 SAK-X5102 ¥440 SAK-X5103 ¥450 SAK-X5104 ¥&610 SAK-XST05/FRP ¥440  SAK-XS106/FRP ¥440  SAK-X5107/FRP ¥7&0
Plastic Motor Mount and Plastic Bulkhead and Plastic Gear Adaptor (197T) Front Upper Bumper and  Front Shock Tower Rear Shock Tower Upper Deck

Steering System Bulkhead Cover A — (19T) Servo Horm Set O kiguiaia]— UFirquian)— Fuii—TvF
+:‘.’5‘_??:"I"E Fagletresew RS LS o P — TD}"I"'?'FF"I_."'{:-"J'"._S:

AT PN T#AT L

==k

% Q@@@
= o
®o @\7% @)

SAK-XST08/FRP ¥1220  SAK-XS109/PK ¥1220  SAK-X3110 ¥2140 SAK-X5T110A ¥450 SAK-XS110B ¥4610 SAK-XS110C ¥230 SAK-XS110D ¥440

tain Chossis Aluminum Motor Plate 38T Gear Differential Differential Gear Set Gear Differenfial Outer Joint Gear Differential 3pacer et 38T Gear Differential Plastic
Ao rirp—is FILZE—2=TLr—| BT FT7F7 FA¥FFEYE FPTITIR—=i34 0 FFIAA——t Replacement

TFEFTF I TIAF B

-
-

@ FE] B ’3;//,’-’
Q_:_"{é/l/d_l'ﬂ_ - - |E| M . ] .
6 @ = @: mﬂ.f:fﬂ 'ﬂé ~>"| | coming soon | | coming soon | | coming soon

SAK-XS110E ¥440 SAK-X5111 ¥310 SAK-X5112 ¥230 SAK-X5113 ¥610 SAK-X3301/WO ¥2300 SAK-XS302/WO ¥5050 SAK-X5303/PK ¥2300
Gear Differential O-Ring Set  Steering Post Battery Strip

Linkage sef - Steel Graphite Upper Deck Graphite Main Chossis JOT5 Aluminum Motor Mount
FFT 200w ATFITHRAL IRy FU—~Ylk [32rmm, 40mm & 25mm)  FIIFARFen—TuE FIIFA A A rirp—is J075FILEE—R—< 2k
rir—Srw k- AF—ILE
32mm, 40mm & 25mm)

S @ ‘?@‘@ S| | SIS @ -

aAK-X5304/PK ¥2300 SAK-D113 ¥2140 SAK-DT19/FE ¥310 SAK-D122 ¥450 SAK-D123 ¥310 SAK-D124/FPK %460 SAK-D125/PK ¥480
oS fninm Gem AdoPIoT Swing Shaft Dédmm M6 x 23 Aluminum Post Ol Shock Body (4pcs) Hex Adaptor (dpcs) Qi Shock Botiom Cap [dpes) Ofl Shock Upper Cover (4pcs)
?u::?s?w:‘.:f::l;u;?; 3 AAWF w7k D4dmm Méx 23 FILZFAR A vIET o (dpes) ~wIATHF4— (dpcs) T TIVFAYIRELF ¥ T (dpcs) ALY 33 T7 v\t~ l4pcs)
19T FILE =)

IS

=
O
SAK-D126/PK ¥440 SAK-D127 ¥440 SAK-D127U ¥1220 SAK-D134 ¥920 SAK-D135 ¥310 SAK-UT01 ¥410 SAK-U102 ¥410
Qil Shock Ajust Ring (4pcs)  Mx28mm Shock Shaft {4pes) Tlanlum Coated M3x Plastic Saolid Axle 38T Pull Front Suspension Arm Rear Suspnsion Arm
iﬂ;gé;;faw‘??yﬂlf-u?if M3 x 28mm 2335207 h (4pes) ZT f[ﬁ;ﬁ;ﬁlﬁil TSRF UM ETEI 38T ;:'_?:_ IO 2T — L JFHRT— [

2B 3V P e -l dpas]

N
@ A
=) &% & 3? B e ) M
megs || ||

SAK-UT03 ¥410 SAK-U104 ¥410 SAK-U105 ¥4610 SAK-UT0& ¥410 SAK-UT07/WO ¥1990 SAK-UT10/WO ¥1530 SAK-UT11/WO ¥810
C Hub 4 degree Rear Hub (2 Degres| Enuckle Battery Holder Plastic Graphite Rear Shock Tower  Graphite Front Shock Tower  Steering Link Holder
Chj’mﬁl 17 ‘G’TEEJ P Replacement FS T BT Lrguiaar]— FIIPA 20O Rrav IR0 — ZF T i g ) |4
T —=FRILF—TFZ A
F o3




Spare Parts & Optional Parts /| ANTIN—") & FTaFIbix—)

@@-
cij'@ ﬁ
a¥ 9
V

T
g

N

SAK-UTTZ/PK ¥1840
7075 Aluminum Floating

SAK-UTT3/PK ¥2300
7075 Aluminum Steering

SAK-UTT4/PE ¥1840
075 Aluminum Bulkhead

SAK-UT1&/PK ¥920
JO75 Alurminum FRD

SAK-UT18 ¥230

Rear Suspension Outer

SAK-X27 ¥2750
55K Driveshaft

SAK-X28/PK ¥3820

servo Mount System Cover ~ Suspension Mount Pin Set GAFZwop T Set [PTFE Coated)
70757 ILE FA— T 75T ILE AT T A, F075F1ILE Gy = FO7SFILEH AT I HFROE) w2 7aa— 1wtk S PILEA A LS i — 4y b
H—fiwab AT (FFOO—Tr 44
*
S0
=7 |, 96, o2 RS0
ﬁf | ﬂﬂ' @ ‘Etﬁ;%k%%ﬁ &
e @oo W 5Shee
= °g o~ O RS
e © o Lt
Fu:_:_ﬁf;'ﬁr L

TBS-SAEKXIS/V] ¥1990
Titanium Turmbuckle et
F o g — T e e

BS-SAKXIS/VT ¥2450
Ball Bearing Set
=il F L Tk

TS-SAKXIS/V] ¥5350
Titanium Screw Set
FA LTI 3= |

3RAC-5G4880P ¥230
48 Fitch Spur Gear 80T

[Plasfic) |Plastic)
48w F A —F e 4B FAN—F 85T
(F2AF w7 T AT w2

JRAC-5G4885F ¥230
48 Pitch Spur Gear 85T

IRAC-5G4880 ¥540
48 Pitch Spur Gear 80T
48 EwFZi—F 7807

SRAC-5G4885 ¥540
48 Pitch Spur Gear 85T
48 EwF AN—FTFBET

SAK-X05/FK ¥1840

Front Bulkhead
i m P VAV Py LaNOTE

SAK-X0&/PK ¥1840

Rear Bulkhead
YAV s EaNl

SAK-X07 ¥460
Bearing Housing (4pcs)
ATV FINa Tz (4pcs)

SAK-X08 ¥4690
Low Friction Front Belt 514 (Bando)
O—>2)o32»70w k5146 (Bando)

SAK-X0? ¥540
Low Friction Rear Belt 177 (Bando)
O—2U4 3w F~uL177 (Bando)

SAK-X12A ¥770

Upper Linkage Spacer Set
Pul\—U =S ZN—t— b

SAK-X20 ¥310

Foam Bumper
d—Ldn—

SAK-X21 ¥380

Aluminium Axle Pin Holder
FILETFoZ e R —

SAK-X22/PK ¥1220

2 Piece Suspension Mount FR-0
Il — AT T FRO

SAK-X23/PK ¥1220

2 Piece Suspension Mount RF-0
LI — AT RFD

SAK-X24A ¥440

Aluminium Spur Gear shaft For #3AK-X24
#SAK-NZ4ABTILE A —F T 97k

SAK-X27A ¥920

SSK Swing Shaft For #SAK-X27
#SAK-XITHRAA w4 F v 7 (ZHBRODERS)

SAK-X27B ¥740

SSK Quter Joint For #SAK-X27
HEAK-XZTHRT 22— 3414 [ ZHIEDAEER)

SAK-X27C ¥620

S5SK Join Case For #5AK-X27
#EAK-X2THZ 31— A (ZEMRDAEE &)

SAK-X27D ¥620

SSSK Cross Joint For #5AK-X27
#SAKX2Z7TEYOAY a1 - (ZEHIROES D)

SAK-X28A ¥1840

Aluminum Oil Damper Body (PTFE Coated)
PILEF A IA =R Tr— (F70ya—F1 7 1E)

SAK-X28B ¥740

7075 Aluminum Oil Shock Bottom Cap (4pcs)
JOPEF I EF I3 w ik LTy 7 4pes)

SAK-X28C ¥920

7075 Aluminum Oil Shock Upper Cover (4pcs)
FILZF A i quwa T uiv—=7H1\—{4pcs)

SAK-X28D ¥920

7075 Aluminum Qil Shock Adjust Ring (4pcs)
F075TILEF A I aw T iie R 5 (4pcs)

SAK-01 ¥440

Differential Screw Set
FFAI ) 1—tvl

SAK-02 ¥240
Differential Pulley - 38T
38T 27—\—

SAK-07 ¥240
Center Pulley Set - 20T
=T ==k - 207

SAK-07A ¥240
Center Pulley Set - 19T
T —T—)—1wk - 197

SAK-07B ¥240
Center Pulley Set - 21T
===tk - 21T

SAK-07C ¥240

Center Pulley Set - 22T
wg—F—)—wh-227
SAK-08/PK ¥920

Front Solid Axle
FOZR ) B2 A
SAK-09 ¥740

Solid Axle Outer Joint (2pcs)
VW FFPSZILTF 28— 34 (2pCs)

SAK-09/HD ¥%20

Solid Axle Outer Joint{Heavy Duty)

VIR PRI T =3 nNE—F1—7 1)
SAK-14 ¥310

Chassis Downstops Protection Plate
re—DownstopsiEsE 7L —+

SAK-17/PK ¥760
suspension Mount FR-0
#2277 - FROE)

SAK-18/PK ¥740
Suspension Mount RF-0
S22+ RFOE)

SAK-19/PK ¥740
Suspension Mount RF-05
H AT RF-5E)

SAK-20/PK ¥740
Suspension Mount RE-0
H Ao (RROME)

SAK-21/PK ¥760
Suspension Mount RE+10 (RR1 Degree)
HZT - (RRE)

SAK-22/PK %760
Suspension Mount RE+20 (RR2 Degree)
A7+ (RR2E)

SAK-23/PK ¥760
Suspension Mount RR+30 (RR3 Degree)
H A<+ (RRIE)

SAK-24/FK ¥740
Suspension Mount RR+40 (ER4 Degree)
# 2T RR4E)

SAK-27 ¥230
Suspension Inner Pin Set
HRAAwF—EoEvh
SAK-27U ¥920

Suspension Inner Titanium Coated Pin Set
YA F—FE2O—rEul

SAK-28 ¥310

suspension Quter Pin Set

AT = w

SAK-28U ¥920

Suspension Outer Titanium Coated Pin Set
AT IR—=F2a— 2wk

SAK-29 ¥760

Roling Center Shim Set
A—-der2— Ltk

SAK-40 ¥1840

Universal Shaft 46mm (2pcs)
46mma = A=t v 7 H2pCs)

SAK-40A ¥920
446mm Swing Shaft
46MMAA T v 7+

SAK-40B ¥310

Universal Shaft Roller
dZ5—Hil 7 F0—>—

SAK-40C ¥740
Universal Shaft OQuter Joint
A= i e TR TP a2 —5 g4 sk

SAK-40D ¥760

44mm Swing Shaft - Heavy Duty
46MMAA T v T HANE—F2—7T1—)
SAK-40E ¥1840

Universal Shaft 44mm [Steel) (2pcs)
AF—ILS4dmm I ==l v 7 H{2pes)

SAK-40F ¥780

44mm Swing Shaft - Heavy Duty
44mmA A T e 7 HNE—F21—71—)
SAK-40G ¥740

44mm Swing Shaft 7075
A4mMmMA T T e I

SAK-42 ¥310
King Fin Post
FdE R AR

Sdmim Alurminum Ol Damper




Spare Parts & Optional Parts /| ANTIN—") & FTaFIbin—)

SAK-50 ¥740

Body Post & Bumper
AT A—RA R —

SAK-58/BL ¥760
Belt Tension Post
ST g R A

SAK-58/PK ¥7&0
Belt Tension Post
LAV 171 o Sl o o i
SAK-59/A ¥310

One Way Pulley - 38T
3BT T—T—1)—

SAK-59/V2/PK ¥2450
Front One Way - Ver.2
Ok —- Ver,2

SAK-40/PE ¥760
MNamrow Suspension Mount RF-0
FO—H 2337 HRFOE)

SAK-81/PK ¥760
Marrow Suspension Mount RF-0.5
FO—=H2A 3072 RF-0.5E)

SAK-62/FPK ¥760
Marrow Suspension Mount ER+20 (RR2 Degrees)

FO—H AN 3T HRRIE)

SAK-63/FK ¥760
Marrow suspension Mount RE+30 (RE3 Degree)

FO—H A~ HRRIED

SAK-64/FK ¥760
Marrow Suspension Mount ER+40 (ER4 Degres)

FO—=HZAAN g T HRRAE)

SAK-UOS ¥760
Aluminium Gear Adaptor

ALFTTFHE TR~

TAOQS-22RK ¥770

Front One Way Quter Joint
ORI T =T oa—a3A sk

TTO1-M18U ¥770

Graphite Upper Bumper Plate
S R FyIN—= I\ IN—=T L —}
3RB-B30 ¥150

M3 Steel Ball {12pcs)
M3ZF—ibr—Ik{12pcs)

3RB-CM3 ¥1380
M3 Ceramic Diff Ball (12pcs)
M3t Zz w7 78—l (12pcs)

IRAC-PN2010 ¥150
2 x 10 Steel Pin
2x 10ZF— Il

JRAC-BE4812 ¥230
4.8mm Ball End (12mm) Set (10pcs)
4 8mmaE—iL T2 E[12mm)+w ={10pcs)

JRAC-BE4815 ¥230
4.8mm Ball End {15mm) Set (10pcs)
4. BrmmAi—ilbT2F(15mm)t»+(10pcs)

IRAC-B54806/PK ¥4460
4.8mm Ball Stud L=4 (10 pcs)
4. 8mmi—iLZA 2y FEémm (10pcs)

JEAC-B5S4810/PK ¥450
4.8mm Ball Stud L=10 (10 pcs)
4. 8mmA—il A2y FEI0mm (10pcs)

SRAC-BS48HS/PK ¥460
4.8mm Hex Ball 5tud L=5 {10 pcs)
4.8mm Hexifi—IbA 4w FESmm (10pcs)

3RAC-NS40/PK ¥410
4mm Aluminum Locknut Serrated (8pcs)
4mm ALOwo 4y HOZFUER) (8pcs)

3RAC-B54806/TE ¥1530
7075 Aluminum 4.8mm Ball Stud L=4 [10pcs) - Teflon Coated
70757 1L=4.8mm Fi— LA 2y FERémm(10pcs) - #70»3—Fr24

RAC-BSSBH4/TE ¥1530
075 Aluminum 5.8mm Hex Ball 5tud H=4 (10pcs)] - Teflon Coated
7075 FILZ5.8mm HexR— LA 2w FR4mm (10pcs) - 7200 3—F1 04

JRAC-DPOT/PK ¥610

Shock Spring Base Cover 13mm
13mm AL w2 20w s—2h—
SRAC-DPO2/PK ¥4610

Shock Spring Base Cover 13mm|offset-1)
13mm AL gl A )G =20 —=(F 7w k-1)

3RAC-DPO3 ¥459

Damper Cartridge Liners
FN—APOMA R LAN—T—4 vk
JRAC-DFO4 ¥45%

Machined POM 3 Hole Damper Pistons
HoN—FAPOMER 23—l

JRAC-DPOS ¥459
Machined POM 4 Hole Damper Pistons
HN—BEPOMEZ -4 —]

JRAC-DPO& ¥1224

Damper Shaft Titanium Coated

Fo— e 7RFF0—F

JRAC-SW03 ¥380

stdinless steel 2mm Shim Spacer 0.1/0.2/0.3 Thickness {10pcs each)
AT ARAF—=IL3mMmI L AAN—H— 0.1/0.2/0.3E(&F10pcsA)

3RAC-5WO05 ¥380
stainless Steel Smm Shim Spacer 0.1/0.2/0.3 Thickness [ 10pcs each)

AF LA AF—ILEmm L ZA—— 0.1/0.2/0.3F(&10pcsA)

JRAC-SWID ¥440
Stainless Steel 10mm Shim Spacer 0.1/0.2/0.3 Thickness {10pcs each)

AT RAZF—=IL10mmEs ZA—H— 0.1/0.2/0.3F (& 10pcsA)

TS-BSM30&6M ¥380
M3 x & Titanium Button Head Hex Socket - Machine (10pcs)
M3 X & Fawfawry FHex vy bk -222(10pcs)

TS-BSM308M ¥380
M3 x 8 Titanium Button Head Hex Socket - Machine (10pcs)
M3 x 8 FaRa s~y FHex T vk -< 22 10pcs)

TS-BSM3TOM ¥380
M3 x 10 Titanium Button Head Hex Socket - Machine (10pcs)
M3 x 10 FarfawsyFHexW vk - <22 (10pcs)

TS-BSM3T12M ¥3B0

M3 x 12 Titanium Button Head Hex Socket - Machine (10pcs)
M3 x 12 FaRI~y FHexY vk -T2/ 10pcs)

TS-FSM306M ¥380

M3 x & Titanium Flat Head Hex Socket - Machine (10pcs)
M3Ix e F275vbkvwFHexw vk - 2 10pcs)

TS-FSM30BM ¥380
M3 x 8 Titanium Flat Head Hex Socket - Machine [10pcs)
M3 x 8 F422»75vb~w FHexv vk - <222 10pcs)

TS-FSM3T0M ¥3B0

M3 x 10 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x 10 F2225 v ky FHexW vk - T32(10pcs)
TS-FSM3T12M ¥380

M3 x 12 Titanium Flat Head Hex Socket - Machine (10pcs)

M3 x 12 F42275vbk~vFHexv vk - T2 2(10pcs)

SJRAC-TR3ZS ¥430
&4 Titanium 3mm Tumbuckle - 25mm (2pcs)
S4F 2 2 3ImMmAE— ) w2l - 25mm|2pcs)

JRAC-TR328 ¥430
&4 Titanium 3mm Turmnbuckle - 28mm (2pcs)
SAF 2 IMmE—1 Tw 7l - 28mm(2pcs)

3RAC-TR332 ¥540
&4 Titanium 3mm Turnbuckle - 32mm (2pcs)
&4F 2 3mmE—21 w2 Il - 32mm | 2pcs)

3RAC-TR340 ¥540
&4 Titanium 3mm Turnbuckle - 40mm (2pcs)
G4F 22 3mmE— 2 Vel - 40mm{2pcs)

3RAC-WF305/PK ¥340
Aluminium M3 Flat Washer 0.5mm [ 10pcs)
AL M3Z 5w R0.Smm7wi4+—(10pcs)

IRAC-WF310/5/PK ¥340
Aluminium M3 Flat Washer M3 x 5 x Tmm (10pcs)
FILZM3ZZv 0w ey —M3 x 5 X Tmm (10pcs)

3RAC-WF310/FK ¥340
Aluminium M3 Flat Washer 1.0mm [ 10pcs)
ALM3IZSwR1.0mm7wi+—(10pcs)

3RAC-WF315/PK ¥340
Aluminium M3 Flat Washer 1.5mm (10pcs)
AL M3ZZwvk1.5mm7yir+—(10pcCs)

IRAC-WF3Z0/FK ¥340
Aluminium M3 Flat Washer 2.0mm ([ 10pcs)
AL M3Z5wR2.0mm7wi+—(10pcs)

ARAC-WF325/PK ¥340
Aluminium M3 Flat Washer 2.5mm (10pcs)
AL M3ZZwvkR2.5mmawi4—(10pcs)

3RAC-WF330/PK ¥340
Aluminiurm M3 Flat Washer 3.0mm (10pcs)
AL M3Z 5w E3.0mm7ws+—(10pcs)

3RAC-WF335/PK ¥340
Aluminium M3 Flat Washer 3.5mm [10pcs)
ALM3IZZwR3.5mm7y+—(10pcs)

3RAC-WF340/FPK. ¥340
Aluminium M3 Flat Washer 4.0mm [10pcs)
AL M3Z 5w k4.0mm7wi+—(10pcs)

3RAC-WFSB20/PK ¥230
Shock Tower Shim (4pcs)
LRI RI—i L 6pCs)

ARAC-WX124/PK ¥770
Wheel Adaptor (4mm) - Thick
FA = IV T EF2—(4dmm[E)

IRAC-WX125/PK ¥770
Wheel Adaptor (Smm) - Thick
A — LT F T E—(SmmE)

415-02 ¥610
Fivot Ball - Heavy Duty (8pcs)
Edw kFi—il - AE—Fa1—71 (Heavy Duty) (8pcs)

416-10A ¥230
24mm D Shape Differential Spacer
24mm Dz FF 7 A —1—

416-10E ¥610
POM Differential Bearing Housing
POM F 7T AT N

416-10F ¥440
M2 x & Thrust Bearing
M2 X 8 AZA T AT

WH-26/WI/V2 ¥310

1/10 Touring Rim Set Ver. 2 (4pcs) Omm Offset
111025 —ib-y—) 250 Litv Ver.2 (4pcs)
Omm #74 vk

s .. N

[— T — . [ p—C

www.dracing.com.hk

Copyright © 2013 World Space CAD Indusirial Co. / StEirecil 5




